RADIO CONTROLLED ELECTRIC POWERED RACING BUGGY

4WD OFF-ROAD RACER
® HIGH-SPEED THRILLS FOR NEWCOMER AND EXPERT!
e STRENGTHENED FOR 8.4V POWER!
e QUALITY DESIGN AND MATERIALS.
® FOUR-WHEEL DRIVE BY LIGHTWEIGHT STEEL CHAIN. RELIABLE AND STRONG.
@ EASY ASSEMBLY AND ADJUSTMENT.
® METAL-GEAR DIFFERENTIALS FRONT/REAR.

® COMBINED UNIVERSAL JOINT/HALFSHAFT FOR MECHANICAL RELIABILITY AND STRENGTH.
e ALLOY ALUMINUM CHASSIS. RUGGED DESIGN.

S — T — — B —

' 1:10 SCALE

BATTERY : 8.4V-1200mAh
MOTOR : LeMANS-240/360TYPE
RADIO : 2¢h. omg
%
(NOT INCLUDED) ey

B KIT NO.3103 738



BEFORE ASSEMELY 2. The kinds of serews which will he used iIin
this instruction.

#wRead the Instruction fan
(Oh,

Carefully. Truss Screw

i1 se Round and {There are two kinds
You can assemble the kit l'\. bigger head of thread, finer and

more easily if you have
grasped che general idea’s~
of steps and structure :
beforehand by reading it
through to the end.

COATERT ONES.)
Flat Head Screw

A shape of i i )
dish - p—

Tap Tight {Finer thread and
Instruction P'f tapered tip.)
®*Check the Parts in the Fit Set Screw e A hexagonal hollow inf
Check to see if all the parts are correctly place of screw head.
bagged as they are listed in the "List of Bind SeTew

Big and flat -fh
List of Head

Bagged Parts.

Your through understanding of the asseambly
will enable you tobuild the kit without any
difficulty. Check the components in the kit | *Fick up the correct

prior to your startings the assembly. Any parcs and screw e v

claims for replacements or refunds for the Compare the shape and "

model in the process of assembly will not size of small parts, : el

e accapted, such as scews, nuts, |Chatk up swall

*Lean the Marks described in the Instruction. ©8nd washers with the parte-with the
attached sheet of 1i=ze.

Points where grease should "Lisc of Small Parcs."
applied. (It will reduce
friction and assure smooth %Be piure about the location

movemants. ) and direcefon of parts to

inmstall.
Flaces to put someé lockbite. -
{It will Prevent the SCTEWE Double-check the location Hrect

ﬂnd nuts get lﬂﬂﬁtﬂ. b,:,l ﬂ“d orienmtation of paArts Na
Vibration while running.) with the fillustration before

—IEH
installation. When
Sceps where you particular necessary, assemble the
attention is required. parts themselves tentatively

before proceeding to the
next step.

*Do not tighten the self-tapping screw too
tight.

*
Be well aware of the Miferenc Evpes of Do not use excessive force when tightening

8CT .
wpe the self-tapping screws, or you may strip the
1.The difference between the TP serew (short thread in the plastic. It is recommended to
form of self-tapping screw) and the ordinarly] ¥F°P tightening it when the threaded part on
scTew Is. . . the screw goes Iintoe the plastlec parc and you
feel s resisc i H
salf Tﬂp‘p[ng SCrew Ordinary Serew ome resistance from the tightening

i e Some of
| them Eaue Finer Thread

Coarser
ThTEE: Pﬂiﬂ-t'ﬁd tip3+ O @

_ Good Over tighten may strip
1 the thread in the plastic,




THINGS NEEDED BESIDES THE KIT
(2 Channel Radio System)

Two types of radio control set are on the market, the stick type and the steering wheel

type. Choose which ever you like.
Batcery (Battery for Radio System)
Iransmitter Holder

Servo Recelver Ak Bize Battery
(For Transmitter
sen 8 pes.)
(For Receiver

4 pes. ).

(Mi-Cad Battery)

"Turbo Rocky" is designed to use a rechargeable B.4V Ni-Cad battery pack. A Kyosho Racing
Battery, part number 1932 (and some other brands) may be recharged at a wide range of rates.,
The charging rate depends on the type of charger used.

{Charger for Hi=-Cad Battery)

The Kyosho's Ni-Cad Battery is of high performance. If it is charged correctly, it will
operate for a considerable period of time. There are two ways of charging the battery;

one is to charge it with a 15hour charger powered from a household 100V outlet, the other
i the way through a quick charger powered by a car cigarette lighter or o 12V car barrtery.
Use one of the chargers listed below which sults your need.

Lﬂ J Charging Charging
del Hama Time race Features 28
En. Super Ni=-Cad

221 Charger (ACL00V) 14 ko 16 hra. [100Z For biginners =g

7.2V Power about For beginners
Charger (DCL12V} 15 minutes 0% timer built in
Mulei Charger Timer, Ammeter
L (DCI2VY 120 minutes 100% buit im

, Lambda Rapid about Trickle charging.
1845 @ﬁqfﬁgfrigﬁl??} 20 minutes 100% Automatic Cut-off at peak of charge
TN Super Ni=Cad AC about about Chargable from Household
2232 Rapid Charger &0 minutes 80X Qutlat, Electronic Timer

. 'built in

(Motaz) *Spa 240WS
§ix (6) types of Racing *Le Mansg Sports H=2408
Motor "Le Mans" are %*Le Mans 360 Gold
available which are %Le Mans 2405
suitable. #Le Mans 2405B

®Le Mans 360PT
TOOLS REQUIRED
A 1l.5mm allen wrench and grease are included in the kic.

Heedle HNose Pol
Phillips Pliar olyca Micron

Screw driver Awl Paint
*——__E-—EJ "!--l"—'
Box Driver{for M3, M4 But) _‘ ire
[ ——— e — Cutter
Hﬂﬂﬂd Cotter & @ 'Iri]].y'l TEPE

Instant

e
Glue

Sharp Huhlh% Sander

I




1 ASSEMBLY OF FRONT GEARBOX

Assemble the idle gear (C) 44 in
(3) Body Mount Direction M3 x 10 order from(l to B} steps. &
hﬂ]ﬂﬂ.
@Frmt Gear - ¥ i
Box Cover Bote the location of
i h'ﬂ'].a'ﬂw - ;
M3ix 10
: —
pin uill H "
inte this - — € Lock Pin !':3"'

(% 1dle Gear (C)(TR=2)
E RlngiE—ﬁ}*—d—iﬂ
__l.:g' Ball Bearing

(5¢x106) o ﬂénm

{E}Frnn: Gearbox(TR=-2) i 1

Eall

M2 x 4 Flat Head Scre
Joint
Bushing (S5dx104)

Refer to Cross-sectional

page 22. e, @ .'-r"";_E SN e

Diffefenti;l Gear
(Blister) a3

Letters and numerical figure in
parentheses after the part name indicate
the header number of a bag which M2xé Flat Head Scre
containg that part. It is recommended

Clamp the E-ring with
pliers. Be careful not

not to discard the header after break- Header bespring it ouc.
ing the bag and picking up one part but
to leave the header on the bag to the
completion of assembly.
£ INSTALLATION OF KNUCELE ARM Pass it through
*Asgemble left portion in the same way. the front Hub.
{3 King

Pin

Right

Universal Swing
fhaft {Blister)

(11D Bushing (54 x 104)
@] Knuckle Arm(R)(Blister)

;Front Hub (R)

A letter "R" is
described on the

11 front hub for the
{;::iﬁ} €2 5.8¢ Pillow Ball right aide.
[ % King Pin

3 ASSEMBLY OF FORNT SUSPENSION M3 x 3 Set SCrew
Asgembly of left portion
in the same way. @} Front Arm (&) Arm

Right  (TR-4)
The right portion _ Bracket
assembled in (TR=3)

step 2.

(D Arm Pin (45mm)

M2 x &
Self Tapping Screw ——




4 ASSEMBLY OF FRONT PORTION

{(Fixing the upper rod)
Assemble two of these on
the right & left. L

@5 5.8¢ Ball

The upper rdql:r":l which
has been asoembled ¥
in the step at '

*Hold the center with

pliers, and scew in. !
© T

(Accual Size)
= SBmm

M3 x 10
Trugs Self

Tapping screw
{4pcs.)

M3 x 10 Self Tapping Screw

15 ASSEMBLY OF OIL SHOCK

*Disassemble the oil shock, which hag been fixed temporarily, and pour oil.
*Do not mistake the front ones from the rear ones; they use a few different parts.

1. Diassemble them in order as illustrated.
2. Push the piston all the way down and pour the oil little by litcle.
3. Keep the piston at the bortom and serew in the top cap gently, then any excessive oil
will flow out.
The exploded wview
ias shown on page

22.
Fit the Rubber Cap 2 i

inte the shock Cap.

_a @
dod | e 5
Rubber - _
ot 13 e )y

_Try not to leave
any air bubble
in the oil.

Tighten the cap
firmly so that
no oil will run
out.

Pour ail eo
slightly
above the
brim.

Tighten under cap to

preévent oil's coming out. EayLY ANDCANE

i Move piston down
air out.

Tighten
ik.




(Adjustment of Shock
Absorbing Power)

Be diversiflying the
effectiveness of the shock
you can give some range of
running characteristics to

Compress the spring in yvour model car.

order to put the spring
stopper (B).

Squeeze it.

: Hf % 8 Spring Stopper Wicthin this
Self (B} (TR-1) clearance you
can vary the
E@ Tapping Put the
Spring Screw hexagonal ﬂhﬂ?k txnsion.
IEtnppat{h} Spring o~ points ﬁ$ Valve (A)
(Te=1) {Blister) Eoputhet, » —Harder
Wide it e e Hold the shock
a liccle.§ .éﬂnrtur e end and turn the
&= ..F"L'DI'H: It become Sp'r.'ing !:UPPEI

(B).

sofcer

6 _ATTACHEMENT OF BUMPER

— Plagtic Collar (Thicker one}
— Front Shock (Shorter one)
—  HNylom Nut (Plascie)

5.04 7

Ball @) Bumper (TR=4)

M3 x 10 Flat Head Self Tapping Screws
(4)




7 MOUMTING OF MOTOR
). (Installation of Pinion Gear)

1 Semm
Motor - _— Hexagonal B—— M3 x 3 Set Screw
{not included) mhﬁ“xx Wrench Pi% Ehia
Q@Thichnus Gauge 2] M3 % 3 [ <= gear with
: et Screw 2 the screw
while
a pressing
68 Pinton Gear it.
(14T) (TR=6) After setting the pinion gear with
4 set 8crew, remove cChe thickness
gauge
2 (waring Motor Cord)
*With motors such as SPA 240WS, Le Mans
g ~2608,
BAEE g ﬂ} RBear Gearbox
Connector Lead 3. e (TR-6) i
- B e e &8 Base Plate
| L (TR-5)
l% Rad i ==} Motor Base
Brush Holder Terminal A ) (TR-3)
Terminal ﬂ - - T
% R 7

*With Le Mans 2408, 2405B, 360PT &
360 Gold.

Cut the motor cord as shown below
and solder it to the motor.

*Motor is not included in the kir.
The suitable motors are
NSPA 2A0WS *Le Mang 24085
*Le Mans Sport H-24085 *Le Mans 240SB
*Le Mans 360Gold #Le Mans 360FT

*5e¢et the motor base
with the projec=
tion facing e
toward the 2
gearbox hous-
ing. (With the
optional gear .
turn it on the LR
other side.) :

,
o '

(Installation *Refer to the below draw-
holes for che ing for the installing
™ motor) ales. #* M3 x 10 Screw
wia 2 *When replacing the motor,
i take off these screws.
Remove the -0
insulation of
the cord.
@ o
Connector Terminal (=) -,ﬂc: @
Lead (A)
{TR=12)
Terminal () Number of Number of
Solder the red cord to the @ Pinion Gear Teeth | Idle Gear Teeth Installing Holes
Solder the white cord to the(=} (Kit) 327 A&C
14T 36T A& D
(Option) 32T B and somewhere
L2T = 15T 36T between E and F




B ASSEMBLY OF REAR GEARBOX (1

33 Side Cover
{(TR-5)
|II H3 = 10
: Self Tappin
@Buﬂhinatﬁi x &) P Screw i
—
6] Idle Shaft
Asgemble @ cnuntnr gaar
ASSEMELY OF REAR GEARBOX (2 in order ftnm *Tnsert the
steps. counteér shaft
@ﬂnunter Gear - @ Lock Pin from che end
ETEust“wﬁ__q Lo, where there is
E Ring Ii 5
(E=&)

\unl}r ong Eroove

E? L
"
(8 Cross- Cross section of
Sectional gearbox.
3 Views
: %) Cross-
Sec:innal
5 o Views Lt
e (% Ball Bearing
o, (56 x 106)
S —148 Counter

*Insert the counter shafc from the

end where there is only one groove. ?EEE?E ¢
The hole inte which the lock-pin will fit.
LY OF REAR GEAREOX (3

Ball
Bearing
{5¢x10)

Differential Gear
Blister)

I

A= The exploded view is shown
THE e i & on page 22.
' i'{ﬂ ':' @3@ |
| 5 f o

.'q-_‘ =,

—— o
il \'"| By
(&
@, s
ushing H‘@Euahing (5¢ x 104)
G : “1. ———— {2 Joint
§2 Joint p !
M¢ x 4 Flat nead Screw Hﬁ&f_“_'ﬁg Pilot Shaft

M2 = 4 Flat Head Serew




M3 x 10
Self Tapping Screw(5)

1L FIXING OF GEARBOX COVER T
|

®Apply screw locking compound

to sach gear. By ﬁ} Rear Gearbox Cover

(TH-8)

12 INSTALLATION OF REAR SHOCK STAY

M3 x 18 ﬁﬁ Rear Shock
Bcraw Stay
(Bliscer)

M3 x 14 Screw
*Insert the screw into the center hole. Self Tapping Screw

13 ASSEMBELY OF REAR SUSPENSION
*Assemble the right and left portion in the same way.

Bushing
{58 x 10d)

Ml = 3 Ser Screw

E} Universal Swing
Shaft (Blister)

MI x &
Self Tapping Screw




O PRk This is the upper rod prepared Im che step

(Fixing the Upper Rod) ag ghown in the lefr side illustration.
Screw in the ball links; make £ =

two of these assemblies for ! Nylon Nut -

the right and left sides. (Plastic)

{5 5.84 Ball Link

44 5.8¢ Ball

Upper Bod
{ 30mm )

)

Set this part before che
upper rod.

15 TNSTALLATI
Plastic Collar {(Thicker one)
Bylon Wut (Plastic)

1& IRSTALLATION OF

TIE ROD Plastic Collar

(Thinner one)

(Fiﬂinﬂ the Tie Rﬂd} h[:_g: tightauiﬂs i . =2

Screw in the ball I1inks; make put a drop of 1nsr,ant N3:x 14 Screw

two of these assemblies for glue to secure If you find it hard to fox the
the right and left sides. . rod, raise the gearbox a little

otuc, |

ie Rod
€91 el

(6 5.84 Ball Link M3 Bail |
76ee (Actual Bize) |

ﬁw

i 5_ Presa it.




17 MOUNTING OF RADID PLATE

Tapping

Ei Speed
Contral M3 x 8 Truss Screw
Mount (Tighten it firmly.)

(TR=9)

= of chain. ?i

[(Installing Position of Chain Liner)

Set about lmm out.

Cut off these
lobes (3 places).

69 Chain Liner
{TR=9)

M3 x 10
Trusa Self
Tapping Screw|

IirEEtiﬂﬂ:&‘

8, 61 Chain Guide
{TR=9)

M3 x 10
Trusg Self Tapping Screw

M3 x B Truss Screw




L8 INSTALLAT OF R

{Adjust the Tension of Chain)

*Adjust the censiom of chain by loosening these six screws and sliding the rear portion
back or forth. (See page 4 for the adjustment of Chain.)

{Sprocket)

*Two kinds of sprockets are available, one with 18 teeth and the other with 19 ceeth. In
this step, the 18 teeth sprockets (standard cone) are used for the front and the rear.

*See page 27 (Modificatiom of rotation difference on the front and rear wheels) for employ-
ing the 1% teech sprocket.

Do not apply grease or oll on the sprocket under amy cilrcumstances.

M3 But
(Two nuts on the right
side only.)

. ;

Notched Washer

M3 x 10 g
Truss Self &5 Lock Pin
Tapping
5
Rite E Ring(E-
Ml x 8
TERSS Screw {gz‘:rﬂf'lustii”:n )
(3 screws on
left sida.) the right side procket
only. ) -
AT)
{ ¥,
*Align the pin with
the cross indent on ®hlipn the pin with the
the sprocket. croes dindent on the
sprocket.

(18T) (TR=5)

Fix the E=ring onto the
inside groove.




19 FABRICATION OF TIRE

(Tightening of Fixing Screws)

Turn the screws from 1 to 5 in good

seqience, then you can avold w

{Cross=Section of
the cire,

Asgsembled View)

HZ x 6
Salf Tapping Screwa (5)
I

Wheel (B)
(TE=8)

{ﬁi" Inner Wheel

{TR=8) gﬂ{ﬂl
EPut the inner ring without deforming Ak ;

it or as litcle as possible by widening
the tire.

Bl HOUNTING OF TIEE

ch the

.,11 orientation, the
= E"!-.. bigger hole should
E aie inside.
—
—
B

i, e =:-i"j_.-_-_-' C T' . .
e ; -..1-"—'- ...1“.;‘____._.-. ——
ﬁ%ﬁb Align the

‘h@rf_‘:: he?p-f:nn 4

£3 Drive Washer

Mé Washer

M4 Nylon Hut
M4 Washer *Hold the swing shaft with
H4 :ﬁ :"'-’“ pliers and tighten the nylon

nut firmly.




allow steps 1-8.

. Inatall the batteries imto both the transmictter and receiver. 1f your radio is &
rechargeable system, charge it as outlined in the manual that came with your set.

. Unravel the receiver antenna and plug the servo and battery conmectors imnto the
receiver.

3, Exrend the transmitter antenna.
fs. Turn on the power switch of the transmitter.
5. Turn on the power switch of the receiver. :

6. Ser che small trim levers to the center position and make sure that both main control
gticks are also cemtered.

7. Mowe both main control sticks slowly through their full travel. The serve horns should be
moved in proportion to the movement of your sticks.

B. When trim levers amd sticks are at their neutral positions the servo horns should be
centered. You may mow turm off the transmitter, then the receiver and unplug the servos
and battery from the receiver.

1 Batctery Case

¥It is importamt to
re always switch the

then the receiver.
When turning off the
system, turn off che
Speed Control receiver first amd
Serva then transmitter.

Receiver

T
Steering Servo

A Z=channel radioc control system is composed of a transmitter, recelver, two servos,
land battery holder (for the receiver).

*Transmitter ..... This is the part of the system that you hold in your hands to control
the model, Information is sent to the recelver and servos by radio
WVES .

2Recedver ...sssss BReceives the radio signals from the transmitter and sends them to the
appropriate servo.

*BEEVOE +sessssans Lt can be thought of as the “"muscle” of the system. They actually hold
the control of the model. The recelver tells them which direction
to move and how much.

MANEGONA ssseserss The transmitter antenna broadcasts the radio signal.
The receiver antenna (which is no more than a small wire tuned to a
precise lemgth) picks up the signals so that the recelver can decode

them.
*Trim Levers ..... Adjust the meutral position of the servos from the transmitter.
Trim levers provide fine tuning of the steering and speed control.
*fBaltery Meter ... allows you bto see the condition ot your transmitter batteries.
#Sarvo HOTM «ssvr« A small arm or wheel on a servo that transfers the movement of the
gErVO.

Transmitrer - . : transmitter on first... |

= l& =




22 WOUNTING OF SERVD SAVER

*The servo saver parts (A to
are contained in (TR-9).

Bend
wich

c

with

Swing the

, Ehe B will
= get out of
place.

Cover the qaatmbly

Set the serve horn in such a way that
the holes are parallelto the servo
8ides, when the transmitter control
atick and the tris lever are posi-
tioned in neutral.

D)

Use servo horn which has
holes 13=l6mm apart.
)

the B
care Chat@s

M2 x 6

Self Tapping Screw
Servo Saver

‘xxx‘ M3 x 10 Self Tapping

*. ~Serve Horn
The screw is included in your radio.
(Tighten the screw firmly to secure
the serva wheel.)

SCTEW

the C|

23 MOUNTING OF STEERING SERVO

¢§ 4.5 Ball Link
Eﬂ Steering Rod

way temporarily.

Cut it to the iéugth ol Lug

width of che acrva

Double
Sided Tapo
{A) (TR-9)

Use thia
hul£ﬁ

'screw ic in half the é

(Mounting Point of Servo) Follaw the steps

A and B. A. Alignment of length-
wise: Set the centers
of the square holes
wich that of the servo.

Lead out

Afcer fastening it,
SETVED uur*.

cut of f the excess

portion. ﬁ : |
| &Y Nylon Strap | ] ; ..........
i (M) (TR-9) , i
3 o
,f w aF |
" -n :_ e £
ftijg b L | W | e o
-J- .. | -------
i e
i ‘- _B' Al gEnment of w =
E ;5¢t the steering contro
E. k{l{l =-. E'I“l:l-ﬂ in P-ﬂfall-EI t I:EE:HI
] = ' {eEanTy y
=
iﬁ;&" S !
e

Hount the servo as shown in the
drawing at right.

(Adjustment of length of the
Steering Control Rod)

i Adjust the length of the comtrol

i rod by screwing the ball link in or
out so that the front wheels will be
arranged straight ahead when keeping
the servo in the neutral position.

et

Longer the length

You will shorten the length of the rod
by turning it right.




24 IHSTALLATION OF SPEED CONTROL SERVO

it

After fastening it, ||
cut off the excess ||

This serve should be
mounted as shown here.

portion. —
= H3 b .‘r.ﬁl e ;E'{.‘.'.i
i Taping seren Teten 1t gk G
y——HM3 Washer (TR-9)

ey rem ey e RR Y bt b T TTEERS e L I

—Speed Control -
i (With a Large Servo)

Servo
M3xll Self

I Secure it on both sides with
! small straps @

m Step ai-in

is up.

£ Servo Mount (TR-9) D

The battery that powers the motor also powers the receiver. Use great care and
do not allow polarity to be reversed. Also, do not allow 8.4V to flow directly

into receiver.

The colors of the lead wires are different depending upon radio manufacturer.
Most use red wire positive (+) and black for negative (-). The exception
being Cox and Adrtronics (Sanwa). Their (+) lead has a white stripe and the
middle lead is (=).

Connect the leads from the R/C unit
9 switch and the regulator.

& Brm.rnll Wirte (+)

], Cut off wires from battery
box as shown.

Battery box is mot used.

Black Wire(=-

§? Regulator (TR-12)
H“hd Hire(+)

Connect plus to plus and
minus to minus as shown.

(+)

{(How to Connect the Lead Wire)

1 Trim off about 9 Splice pnd connect the cords 1. Insulate the conmectlion
*  Smm. of the same porality. points with vinyl tape to
e preévent a short-circuit.
For ensuring the job, E
golder the spliced leads.




26 INSTALLATION OF SWITCH

Use the screw included
with your radio.

Regulator

.!-_'i'
Humar :
Hend the tegminal lug

ahout 90° gAgle.

G |
Ny

Switch — =l 2l
Plate "H Arown i
Bend \the termina The reason why you are
lug akout &5 required to bend the
zle. terminals is to avoid that
2 guch moving parts as the
contrel rod, serve horn,
R LR and ghain will not rub
| against the electric cords.

Lead the connector outside through
this square hole previously.

2 STALLATION OF PC BO

*The diode functions as a regulator is (% Three Speed Regi
: STOoT
to adjust the battery voltage down 3 B
suitable for the receiver. So Regulator Cord (Browm)
avoid, by all means, connecting H3 x 8 Self Tapping

the battery to the receiver Screws(4)
directly. - Begulator Cord
G —— ) L. &R (Black)
Conmnector A% , - Instant Cement
Connector {for E.ﬁ“hx
{for B.4V) {TR-12) %
4

o

t-.
Brown
(+) 2
e | Sy
Black e =< T
(=} 3 - Control
L C Board
There is Y
the diode h‘ﬁ {(TR=12)
here.
ey, |
*Make sure the positive
and the negative not to nd the terminal
make mistake. of red and white Be careful that the cords marked
= with an arrow will not chafe

against the chain.




28 FIXING OF CONTROL HORM

Speed Control
Hold Metal

G3 4.5¢ Pillow Rall

lﬂ] Speed \\ X
Control i %hgaﬂriver
Hut i “nx“

£ Speed @ Speed
Control . i Control
Horm (TR-10) ey,

M3 Hut :

ﬁ} Speed
GControl
Pivor 23 Connector |
i) Read (B) i
2. wWhite(-) (TR-12) '

E} Contact Holder

Make sure the positive
and the negative not to
make mistake.

There is diode here.

Contact

LEHH

4. Connect ch
i

i Lead (A) |
from mutaf

*The contact is
easy to drop off.
When you do the
Job 1llustrated
left=side, push
the silver contact
into the holder
scrupulously.

29 FIXING OF SPEED CONTROL ROD AND REGISTOR COVER

1. {(Attaching Ball Link)
4 4.54 Ball Link

4.

o not force cthe

Eﬁ Speed
Contral
R

Bcrew in ie.

2, (Preparing Speed
Control )

Enlarge the hole
an awl where the
control rod will
connected.

b

these

Cur off
portlon.

Uze a hole which is
17mm away from the
CENTET.

with | Set the

i registor

M3 x B

in &t h
Tap Tight SCrew 1n Lo suc

a degree as to

% break cthe thread. ) E! |

Ay |

{} Hegistor Cover )
(TR-6) |
Speed Control |
3 Bed |

“Sdrew provided
with your radio.
.

. *The speed control serve should operate °

. reversaely.

‘ lUse a reverse sServo or ATFange your
transmitter in the reverse action, then
hook up the servo.

|
{Adjustment of Lenght of
the Hod) Adjust the lengd
of the rod by turning the®
ball link so that the
parallel relation as show
with B will be achieved.

Screw it in and you can
make it shorter

You can make Lt longer.

faralle relation of B

A These lines should be
parallel when the servo
15 held in neutral.

18

el GV B B S e e S A == & e Sy R =



Plug in all connectors into

INSTALLAT 1
EE'EEEEIEEE E%ﬁ L the receiver, bundle the
1 #
({0 Antenna Pipe cords with a small strap and

ANTEHRNA

Pags the antenna wire through the tape them down onto the
pipe and fit the pipe into the receiver.
o s 65 Bylon Strap (S) .

Cellophane Tape

Sided
MIx 8 = Tape (A) .
Self Tappi :
o PPing Impie®  Route the antenna wire through the
Mh“m Wy  Square holes on the radio plate as
£an shown.
5 "“Fﬂm x 10
. Sell Tapping Screw
*#4ll cthe parcs required in this ﬂz}ﬁ:t::iiii' == i
atep are packed in the (TRE-11) b The right side
bag. Front = should be
(Front Stabilizer) Stabilize __installed in the
= Bame WAY.

MY x 3 Set Screw—ti
@ Adjustable Ball

This Is common in both,
front an

(Assembly of
L scabilizer)
&.54 Ball Lin

—

This porclonm will
be appiied r
both right™ ans

left sildes commehly !
in th¢ same point)l Take the rie @? &.54

@Link Rﬂd ST T r— .u..rﬂa“.“:rrﬁnﬁ._ ......... Pil’:.ﬂ_.ﬂﬁl
'J‘i- M3 x 8 Serewd, -
1Ly

Scabilize

The lefe side

ghould be
installed in cthe

= f - SAme Way.
b .Hm; @S:ahui:er Stay(A)
M3 x 3 Set Screw

. Adjuatable Ball

:pirle four thgEEe.
M2 x B Screw fﬁﬂ e

Q

Stabilizer Rod

@ Bracket (B




32 PREPARING OF BODY

*Cut out square holes for the rear body mounting holes so that The shears for cutting
there are some room to adjust the chain tensiom by shifting polycabonate Is available
rear gearbox fore and aft. at Eyosho.

Use. the curved
jaw for curved
lines.

#Cut off along the cutout
For Mounting Body lines indicated with
shaded area.

Body Mounting Hole

Apply the straight
blades for sctraight
lines.

‘thr Antenna Pipe.

A (10¢ hole)

42 PAINTING il

The body of this model is made of polycarbonate, transparent plastic resin molded into the
form. It is recommended to paint inside for a better finish. Also for better adhesion of
the paint to the surface, wash it with neutral detergent and rinse it with water well.

During the process of drying, be careful not to stain the surface with fat or thumb marks.

When you paint your Turbo Rocky only in one color, two or three coats of the coelar on the
inside of th car body would be sufficient. If you like to paint it with a coloring scheme
in more than two colors, mask the inside with masking tape or the Micron Line Tape according

to your scheme and start with the darkest paint, and lastly apply the lightest color all
over the area.

e | Micron Line tape
or equivalent can
be used as masking
tape and to make
patteérns. They
are available in

% different colors
and widths.

d Polyca Colors are
paints composed
exclugively for
painting polycarbo-
nate regin. They
are very easy to
use. Different
colors are
available.

Mask the dividing lines such as
periphery of the window, which is

left as transparent, with the Micron
Line Tape.

Polyca Color




34 MOUNTING OF BATTERY

You can undo it by
pushing here no matter
how firmly the strap
ig fastened.

bHi=Cad Strap
&
(TR=9)

Turbo Racing
B.4V Battery
(mot included)

Fasten the strap tight and tuck in the
excess strap into the square hole.

Evosho puts on the market
a high power B.&V Turbe
Racing Battery which is
composed of tabless type
cells. It can discharge
g lot of curremt at a
time to give & model car
excellent pick-up power
and running abilicy.

BE SURE TO DISMOUNT THE
NI=-CAD BATTERY WHEN YOU
WILL NOT RUN THE CAR OR
KEEF IT IN STOCK.

35 HOUNTING OF BODY




EXFLODED VIEW
(011 Shock)

'lr

f@mrz-
* H: x B

% These parts are ldentical #

Salf
Tapping for use with front and
Beraw rear ahocks.

@
(Differential Gear)

I Huts M17 M2 Washers ML M2 x L4

{3} Washer {3 Washer Screws(3)
"""" — i — - "m_ﬂT:iﬂﬂﬂl Farcs o Trrsss ey

Limiter Housing
;f::s:r hl'.nher (HiCnayay. taating) Leck Pin M5 Washer

{Adjustable Oneway Elutch]
For further details,

refer to "Optional

Parts" section on

page 28. HZ x &
M Hylun Hut Cap Screw

0 Ring
(P=6)

procket E Ring (E-&)
Limitter Shaft




NUMBERS FOR PARTS

Parts Hame

Front Bumper

Front Gearbox

Front Gearbox Cover
Arm Bracket

Body Mount

Front Arm

Atm Pin (45mm)

Arm Pin (30=m)

Front Hub (R}

Front Hub (L)

Enuckle Arm (R)
Enuckle Arm (L)

Eing Pin

2.8¢ Ball i
Upper Rod (30mm}

5.84 Ball Link 1
Front shock Stay

Ball Bearing (5dx104)
Center Arm

Center Collar

5.8¢4 M3 Ball

5.86 Pillow Ball
4.5¢ Pillow ball

4.5¢ Ball Link 1

Steering Rod

Main Chassis

Radia Plate

Post

Tie Rod

Stopper

Rear Gearbox

Rear Gearbox Cover
Eide Cover

Rear Arm

Eear Hub

Eear Shock Stay
Diff. Case

Diff. Carrier
Bevel Side Gear(A)
Bevel S3ide Geari(B)
Bevel Finion Gear
Idle Gear (A)

Idle Geéar (B)

Idle Gear (C)
Lock Pin

Front Shaftc
Counter Gear
Counter Shaft
Sprocket (18T)
Sprockec{19T)

Idle Shaft

Joint

Drive Washer

Universal Swing Shafe
Pilot Shaft

Pinion Gear (14T)
Motor Base

Base FPlate

Chain

Chain Liner

Qley

1
1
1
1
1
2
&
&
1
1
1
1
i
0
4
]
1
&

= PR

PH’-’I—'HM#F:‘-HHHHHHEHI—I-&HHMELI—MMI—‘I—-P-EHMMI-—'I—II—I

Ho. Parts Hame HLEE
1 Chain Guide 1
Servo Mount i
Wi=Cad Strap Z
Hylon Strap (M) 1
Nylon Strap (S) 2

2

Double Sided Tape(A)l
Double Sided Tapa(B)l
speed Control 1
PG Board

speed control Horm 1
Speed Control Holderl
Speed Control Kut 1
Speed Control Pivot 1
Speed Control Mount 1
Contact Point 2
Contact Poimt Holder?
Connector (for 8.4V)1
Regurator 4
Three Speed Registor 1
Registor Cover
Speed Control Rod
Shock End

Main Piston(Front)
Main Piston(Rear)
Spring Stopper(A)
Spring Stopper(B)
Spring (Front)
Spring(Rear)

0 RingiL)

0 Ring(M)

0 Ring(s)

Spring Spacer(6mm)
Spring Spacer{lmm)
Washer (L)

Washer(5)

Valve (A)

Valva (B}

Shock Under Cap

Sub Plston (Front)
Sub Piston (Rear)
S51linder [Front)
Silinder (Rear)

0 Eing Spacer
Rubber Cap

Shock Top Cap

Wheel (A)

Wheel (B}

Inner Wheel

Tire

Antenna Pipe
Antenna Mount

Servo Saver

Bushing (4éx84)
Bushing{5dx104) 1
Front Stabilizer
Rear Stabilizer
Stabilizer (A)
Stabilizer (B)
Adjustable Ball
Bracketr (A)

£oobe Pkl R RS B P P e B 0D 00 B R R P g BT R B e e

L Sl R il o O S T N S N

m
T
[ =&

Parcs Hame

0'ey.

Bracket (B}

Link Rod

Body

Thickness Guage
Connector Lead (A)
Connector Lead (B)
Shock 04l

Daecal

1.5mm Allen Wrench
Grease

Body Pin

Speed Control
Spring

L e b et e B Bod b e B




GUIDANCE TO CHARACTERIZING THE 4WD OFF-ROAD RACER "TURBO ROCKY"

When your assembly is completed adjustment
the following items:

§lide the rear gear box holder backward or

forward to give the proper tension to the

chain. 27
Loosen six screws %
marked with arro i
and slide the l

gearbox.

Tha chain
will be . A. Cock up B. Take away C. Connect the|l
looser. the claw. one link. chain again.|

4
{Adjustment of Suspension Spring)
1.In the case of adjusc= 2. In the case of

ing it with che spring adjusting it
BLOpper. with the spring
Spacer.

Leave a space of
5 to 1(mm.

The chain will become tighter.

1. Ideal Tensiom of Chain

Set the chain so that it cam be lefted up
10mm by finger at about the center of the
slider, and you will attain smooth operation
of the drive system.

Loosen for adjustment Spring Spacer

(Adjust the right and {There are two kinds,
lefr side springs tmm one and 3mm one.)
under the squal

tension. )

{Adjusting of Speed Controller)

If the chain i3 roo tight, the rotation of Flug in the connector from the speed controllgr
the chain becomes difficult, with consider- to the 8.4V Hi=Cad battery and operate your
able loss of power. If the chain is too radio. While adjusting, the wheel of car may
loose, it flop around. Btarct to run, so keep your model upon a small

box to make the wheels aloof from the ground.
2, When the chain is stretched Feraria S

n

In operation, the chain will slacken lirtle | Forward S I
by little. <Check it from time fo time ko

keep it in a good adjustment. When the
chain has been strecched beyond the range
of adjustmetn, remove one link out of the
chain,

y turning the ball end, adjust the speed
ontroller to the position shown in the
rawing above (motor stopped position) with
the control stick and the erim lever inm
eutral.




1. Adjustment for High Speed

¥hen the control stlck on your radio is
pushed forward all the way, the controller
should be asctivated and the motor should run
at a high speed. By the sotor sound, you
can tell if the motor is running high,
medium, or low speed.

High Midium

2. Adjustment for Reverse

Pull the control stick and the control horn
should operate as illustrated in the diagram
The motor should run in reverse.

below,

If the movements described
in 1 and 2 are not achieved,
replace the serve horn with
4 bigger one.

(Toe-in Adjustment)

This iz important for controlling a car.
Set the front wheels converge a little
toward the front. This adjusemetn helps
the model run in an straight line and
enhances the steering response.

Adjust the nutral position
and the toe-in angles with®
two ball links attached to
the tie-rod.

{0iling)

Snap it om
after acquiring
the correct
length.

30

NO.1883
Frontier
Hobby 011

1. Apply a little amount af I1ight oil, such
as Frontler Hobby oil, to the shaft,
bearings and jolnts. Wipe off any
excessive oll with cloth. Do oot use
heavy oll as it attach mud and dust
during a running of cthe car.

Z, Do mot oil to the speed control directly.
Eléctric sparks may burn the oil.

Whenever you feel that the speed controlled

needs lubrication, wipe the PC board
lighetly with a piece of cloth dampened
with the Frontier Hobby oil.

CHECKING BEFORE EUNNING

Before running the car, check
the parts in order of the
numbers shown in the picture.

*Drive slowly the first time the car is run.
Continue driving slowly until the batery needs
recharging.

Check all moving parts on the car.

1. Check to see if all bolts, screws and nuts are
tightened firmly.

2. Check to gee if batterics for radio control umits
and the motor are charged fully.

3. Check to see 1f the front wheels steer in proporc-
fon to your comtrol of the transmitter.

4, Check to see if the forward and reverse movement
of the car responds accurately to your control.

3. Check to see that all wiring is properly insulated
with vinyl tape.

6. Check to see that the rear wheels are free and can
be turned by hand.




(Operating Steps)

l. Put batteries into radio control units., Install main Ni-Cad running batcery.

2. Turn transmitter switech on.

3. Switch on the receliver.

4. Check to see that the sticks of your transmitter operate correctly; right and left for
steering, and up and down for throttle.

*When turning off the switches, turn off the receiver first then transmitter. Otherwise,
the car servos may be left in a position other than mneutral.

(Trouble Sheoting when the Car does not Start)

l. Poor contact of connectors of receivers, servos, batteries or of eléctric wiring.
I. Poor contact of the speed controller wiper blade.

3. Fadio control units are out order.

4. Signal jamming from other radios.

*The radio control units in the Turbo Rocky is powered by the same battery which drives
the moter. 3o, during a run, if you notice any drop of speed, retrieve the car at once
and turn the switch off. The battery discharged below a certain limit cannot operate
the radio control units and the car will be out of control.

GUIDE FOR SETTING UP THE CAR (2)

{Adjustment for Straight Going)

1, When the model runs unstablly without touching the steering wheel:

*Increase the toe-in setting in a slight degree.

*Check the linkage system to see i{f there is no loose or stiff connection.

Z. When the car runs straight and change the direction suddenly and excessively:

*Check the steering swing of the lefr and right wheels. Reduce it a little.

*Examine any looseness in the linkage. Especially, stiff connection will hamper the guick
and proportionate reaction of the wheels to your control.

(Adjustment for cormering) 1. When the model shows a trait of over steering or
spinning:
*Check the steerage ratio of the left and right
wheels. Reduction of the degree may be required.
2. When the car goes toward the outside of the cours
AL COormers i
*Practice to turn corners with the acceleration
control. After mastering the technique to some
degree, increase the steering ratic little hy
liccle.
{Adjustment of Shock and Suspension Spring)

Adjust the components based upon a bumpy or slippery road. The table below is a general
indication for your referénce;

l. Tension of Front Spring

pring Tension Straight ~ High Speed Corner Low Speed Corner
Strong 0 (Slippery Road&) lA(Slight Over Steering) u:
Hedium o 0 ]
Weak 0 (Bumpy Road X) L(S1ight Under Steering) |A(Slight Over Steering)

®Adjust the front springs mainly with the torsion plates, and Einely with the coil spring.

Z. Tension of Rear Spring
Spring Tension Straight High Speed corner Low Speed Cormer

Strong 0 (Slippery Road ) |§EEligh; Ovgr Steering) |0{81ight Under Steering)
Hedium 0 1]

0
Weak 0 (Bumpy Road X} |&(s1ight Under Steering) IA(SIighr Over Sreering) |
3. Adjustment of 011 Shock
Use thicker oil, when the spring is set to high tension. No.1951 shock oil is recommended

for a thick oil.




(Shifting the ratio of rotation between the front and rear wheels)

Rear Sprocket Front Eor This model is so designed as to change the disparicy
0 : _F ocket in rotation by replacing either the front or the
rear sprocket.

{Standard)
If you assembled the car as per the assembly manual,
the Eront and the rear wheels turn in the sase RPFM.

{Bigger front sprocket)
The model will show a tendancy of a front wheel
driver car. P

(Bigger rear Sprocket)
Since the rear rotates more, it tends to develop a
traic of the rear wheel drive.

{Adjustment of Suspension Systems)
_PPPEI Ro Flace the car on a flat surface and turn the
Z car body im the higheat position; and adjust
the length of the front and rear upper rod
in such & way that the tires will stand at

a right angle to the ground.

Fositive
Cauber Upper Rod

—r.. By lengchening ic,
r —
E{qE:::EEE::g :jij ,4- you will have the
you can have a :
negative camber
adjustment.

positive adjustmentc.

WAKNING FOR RUNNING THE CAR

The electric R/C car powered by a highly efficient Ni-Cad battery runs unexpectedly fast.
S0 great care 1s required when you handle the car and the battery.

*Da not run the car im the crowd and on the road.

*Check the frequency bands when you sec someone elese also trying to run his car at a time
with you. Radio control systems on the same frequency will respond each other and causing
them to go out of control,

®1f your car suddenly stalled, or being caught by some obstacles, do not try to move the
car further. It may result in burning the motor or wiring or in damage on other PATES.

*Do mot try te hold the rotating wheels forcibly.

*When connecting the Ni-Cad batvery, be sure that the speed controller is positioned in
neutral.

*Any binding or drag on the bearing portion of driving system imposes heavy load to the
motor and battery, thus causing overheating of the components or that the car does not
gain speed. So check to see always if the driving system will turn smoothly. Application
of oil and grease is also very important

*With those cars which have only one battery powering both the moter and the radio control
units, the cars come to be owt of control as the battery voltage ig being dropped down,
S0 whenever you will find your car losing speed, discontinue the operation.




INTEHANCE AFTER A RUNKIRG

*After a run of the radio controlled car, remove the Ni-Cad battery from the car and store
it separately.

*When you have finished running the car, clean dirt off the car.

*Turn off the switches of the radio control units without fail.

*Apply screw locking compound on the moving parts regularly.

*Check that all screws and nuts are tightenmed properly.

HARDLIKG THE MOTOR

*The motor becomes hot after each run. So continuous running may shorten its life,

Do not run the car until the motor gets cool after each operation.

(*After several runs the motor may lose its power. This is because of carbon accumulated on
the comsutator of motor. In such a case, remove the pinion gear and run it idly for 15
minutes under 8.4V volts.

*011 the bearing of motor periodocally.

[OPTIONAL PARTS

{Bearing)
v employing the optional ball bearing, you can expect smoother rotation and longer duration

EE Tunning.

(4 bearings on the Universal Swing Shaft,
2 gach right and left sides.)

Bearing (54 x 104)

(4 bearings on the Universal Swing Shaft,
? each right and left sides.) -

(5¢ x 104)

Bearing

Universal Swing
Shafc

Universal Swing
Shafc

Knuckle Arm Rear Hub
1 bearing each on both side of the rear 1 bearing each on both sides of the front
gearbox. gearbox,

Bearing (5¢ = 104) Bearing (54 = 104)

Gearbox

The ball bearings identified in the drawing above (5mm dia. x 10mm dia.) are used in ? each.
A set of Ho.l90l ball bearings, containing 2 ecach, are available from Kyosho.

The Turbo Rocky uses gix set.




[ (Adjustable One Way Clutch)

E Ring
[E-4)

.||:;r+.."*| fdjuscable
Mgy Une Way
M5 Waher SEHECh

This is the hole to receive the lock pin.

Idle Gear e 1l bearing each on
=\@S% | both sides of the

idle gear)

Bearing
(4¢ x B4)

{(Gear Ratio and ctne Optional Motor)

By installing the optional adjustable one
way clutch, you can improve the steering
characteristics at corners or on the rough
road surface, since the clutch will adjust
the differential rotation between the front
and rear wheels. Alsec it reduces the loss
of power, thus the motor and the battery
will be exempt from, otherwise, heavier
lead. (See page 22 for the exploded view.)

#
5

In the illustration left, the ball bearings
(4mm dia, x Bmm dia.) are used in ? each.

A set of No.1903 ball bearings, containing
Z gach, are available from Kyosho.

Turbo Rocky uses one set.

1

Einiun Gear 15T 14T 13T 13T 1sT 12T 13T 12T
dle Gear 32T | 327 | 36T | 32T | 36T | 32T | 36T | 38T
Cear Ratio 9.0 9.6 10.1 [ 10.3 | 10.8 | 11.2° [ 11.6: | 12.6
le Mang 24085 |
i Mans 24058 '

Le Mans JEGH #

,LE Mans 360Gold #—

SPA  240WS ]

Le Mans Sports - m— s ——
H=2405

| |
Apac P e —— Ve

Running Time Short Time'_r Long Time




LIST OF BAGGED PARTS (1)

Elieter

=) 'ﬁj Universal Swing Shafrs(4)

@ @' Ball Bearings

(5dx104) (&)
Eﬂ' Joines(4)

1i-:nur; iEa ar; (2 Knuckle Arm
1

——{TR=1}% L{TR=2%

ﬁﬁﬁ Stoppers Front Gearbox(1)(58ody Mount(l)

.e €5 Spring Stoppers
(B) (4)

. Pins (30mm) (&)

€5 Idle Gear(C

= B )
Co rpiy A L Gl gom Kiog Pios
@ Spring Spacers @me Lear r 7. {(4)
C (3mm) (4) Box Cover (§ Frone @)% 5. beballs

Washers (L) (4)
0 {Assembled)
85 valves(A)(4)
(Assembled)

(1) Shafc(l) { {5Upper Hﬂdsfa?}
E—Ts ( 30mm F—
&3 i‘ilnt Shafts €65, u& Ball Links(10)
Ero

ﬂ=

.. Bushi
0 (5 Valves(8)(4) (Assembled @ pusninas ) || @ Front W Eﬂ e
10D 0 Ring EP“"“"”'V{@ Front Shock St
v ¢(103) Rubber Caps(4) 1[1?;? ©rn
Collars(Jam)(2)
Coll 5 4
S ars (Sam) (4) Dem @3 5.8¢ Pillow Halls(é) @xn

T

E:ﬁ:l Stoppers
(4) €ro

C T R=i3
E/.r‘mnt Arms (2} @ !-'mnl:_\ﬁu-he:{l'.l

34 Rear nm{z}

0= 85—
f-'-nun

03 51de Cover (1) [ ) Idl?l?eai'“

= K I:_ 4 _-.:|.ll.'.
Hear Hubs Idle Gear(b — :
® (2) @k “}15 & Sp iikﬁ-ﬁ' &8 Base E‘la;eu]
. & @Lﬂhin IIH::EJ}
Sprogket (19T) @‘ (2)
s @ o

Counter Gear
B =g Shaft (1)

Pi
E @ Gu:r{lfuﬂ
(1)

=t e




LIST O ART b

|],j E‘-Im:at ﬂ,ﬁ IEI’,E %Ent-o.‘.l? Enllar @ Hock

mJ (1) Ping(4)
M1 Balls @

Drive
'-'-* lln'i-r Balls {5}

@shera

(4)
¢9 Tie Rods(2)

==
05 Steering Rod(l)

4.5 BaltTh-—9>

Links(2) GE=9 '@.' Servo Hount
[:-Zad

(1}

Mount (1)

] €8 Double Sided
Tape (A) (1)

@mm#lsf.ﬁ} leeeafs{ﬁ] @I“HH 1a(d) |
“"'TF____'
=

L Ll L

CTA—I0

@-%E“d Control ~ @& Contact Poincs

E} (2)
Y Contact Holdar
0 Speed 2)

Control Rod(l)

Speed Control
Spead Contral

Holder Metal{lM

=

@ Gpeed Control Spring(l)
sut (1) E ﬁx? JIli‘.imi
. _ rew
& g!::': {f‘;““'ﬂ © 43 Nuts(Gold
Cokow) (2)

114) Front stahuuer{i'; pﬁtﬂhiliter Staiea

A}I (&)
15 Rear Stabilizer(l)
17 Etabi iaar

€3 4,54 Pivil
Balls{4) %
€4 4.5¢ Ball
Links(8)

Ad Juscable Y
Balls(4) W%

s (31} Link Rods (4!

MZxH bcraws{#}.?&i?:;ﬂ Set Screwsfs
4

=
(mmtiixd Screws(2)@ M2 Nuts(4)

(mmmM3x10TP Etr;':f? ©@nM3 Bues(4)

CTR=1
i)

Connector
(for B.4V)(1)

=

4 Connector Leads(A)(Z2)

T

Emmecmr Leaas(B) {2)

ﬁ' Regulactor{l)

H3melf Tafging
: et L o HExE Tap Tight
@ gﬁeed Control @ _l Speeds Mo 1f" Tapping Sl:'t tw!u g
: Board (1) Registor (1) lgﬂig“{# Body Pins(3)

®51i= hlack nylon nuts are contained in the bag

“M3x]0 Flat Head
Scews(4)
M3x {_uﬂ:E Sel

_thﬂ Serew(l]

31{TR-1! S5till being molded to the runner.

(04l & Grease )
@Ehuﬂk oii @G““*i

(83

w7

{Others)

Angenfia

I_I?-F'.- Body{1l)

" (127) Decal (1)

(Screw, Hut, h‘auhur etc.)

F o M3x3 Sot Screws(5)
1.5mm Allen
Wrench{l)

Mizd Flat Head
Crews
M2%

Screws(4)
L

e e L
E'I.'E"il _____

o Hi Huts(2)
@ M3 Washer(l)
- M4 Mylon Hucsd{4)

EEI’E ek o e o e B
5 Rings(E-41(5)

apping

.

Fews (B32..f

o Hl:rtchad H'a:ah&r mq

MIx1E Serews () @ Mé Washers{4)
M3xl4 Serews(3) —

(o 11310 Screws (4) ﬁ. Nylon Nuts(6)




| FURLAASLING FARLs PLUR IR KLl 1
You can purchase replacement and optional parts for your kit. All of the part identified
by key numbers (see page 23 for a complete list) are usually not available singularly.
but we offer chese parts in convenient parts "packs" which can be purchased separately.
To figure out which parte pack you need, find the key number for that part within the
manual. Then consult our parts pack guide, below. When refering to the parts you needs,
always use the parts pack number. For instance, if you need a Front Gearbox (key #2)
ask your dealer for EKyosho Parts Pack RE=-33 (Fromt Gearbox).
FParts Pack # Description Includes These Key Humbers

RE- 2 Wheel Set :,

RE- 3 Differential Gear Set

RE= 5 Plastic Parts Set

RE=- 6 Suspension Arm Set

RE=- 7 Enuckle Arm Set

EE-10 Hub Set

RE-11 Ball Link Set

RE=12 Rear Gearbox Set

BE=-13 Gear Set

RE-14 §lider Set

RE-15 Tire Set

RE-18 Bushing Set

RE-1% Chain

RK-24 Drive Washer

RE=-25 shaft Set

RK-28 Serve Saver Set

RE=30 Stabhllizer Set

RE=-32 Front Bumper

RE-33 Front Gearbox. Small Parts Set

RE-34 Main Chassis

RE-15 Radio Plate

RE-36 Body (Turbo Rocky)

RE-37 Shock Stay

EE=38 Screw Set (Turbo Rocky)

RE=3%9 Pecal [Turbo Rocky)

RE=40 Stopper Set

RE-41 Joint

wW-5062 Universal Swing Shaft

W=3003 Adjustable 011 Shock (5)

W=5004 i (L)

PG=40 Speed Conmtrol Set %@@@@@@ﬂl.@@xi

PG=41 Speed Control PC Board = 1

(w/Diode)

PG=42 Contact Point Set 2, (D x 4 '

PG=52 4 Speeds BReglstor 1

1990 Regulator 1 '

0T-75 Connector (8.4V) 1

EF-319 Wi-Cad Strap B

SC=46 Double Sided Tape 1

LEES Body Pin 3

Sh=79 Antenna Pipe i x 5

1901 Ball Bearimg (54 x 104) g % 2

=



1663
1503
1851
1975

RE-31
0T-23
0T-24
oT=-50
0T=-66
W=5001
wW-5002
W-5005
W-5021
W=5031
W=5032
S5C~-80
LM=15

4%  {jprional Part #a%

Sponeer Sticker

Ball Bearing (4¢ x 84) 2 pcs.
Shock 011 Set (5,M,H) Soft, Medlium, Hard
Bearing Set for Rocky 5¢ x 104 ... l2pcs. #d x B4 ... 2.pcs.

(w/Maintenance 011)
Adjustable (ne-way Clutch

Pinion Gear (12T) Gear Ratio 9.8 - 1Z2.93
"o (15T) " "
N (13T M I

Low Profile Tire (Pin Type)
Fresser Sheeck (5)
= {L)
Special Rod Set
Large Size Wheel Eilvered
Low Profile Tire, Allround Type For Hard Truck,2 pes.
L y Bigh Grip Type For Soft Truck,2 pcs.
Registor for 4 Speeds 4 Forward Speeds
Cooling Plate For Le Mans Motor

#
a




SMALL PARTS MEEDED (1)

M2 x 4

Flat Head Screws(2)
M3 x 10

E Ring (E-4)
43 Lock Pin(TR-7)(1)

3. 80Pl 1low Balls

g (2}

Front Shafec(l)

L_ASSEMBLY OF GEARBOX

Self Tapping Screws(4)

P

(ot

9

==

63 Piloc Shafe

(1) (TR=-2) =5 [
Bushings !_;.3
(5dx104) (2) = K
{TR=-2)

IN OF

¢} 5.84 Pillow Balls
(2) (TR-2)

q@ Bushings { Séx104)
(4) (TR=2)

J_ASSEMBLY OF FRONT
SUSPENSION

2 x4

1f Tapping Screws{2)
3% 3 Set Scews(2)

Arm Pins(&5mm) {2)

(3 King Pins(4) (TR-3){] Tiem

@Ok

Arm Pins{ 3&-}

(2)

Stoppers(2) @ @

¥ LB Screaws(?)
3 x 14 Scerws(2)

Mutcs ({2}
5.84 Balls(2)
(TR=3)

Upper Rods{3(mm)
(2}{TR=3)

LY OF FRONT PORTION

iz =erm=s]
===

@

5.84 Ball Links¢
(TR=3)(4)

01

M2 x 8
Self Tapping Screws(4)

63 Washers(L) (4)
{TR=1)

43 Valves (4) (4)

(B Ball Bearings
(56x108) (2) O 103/ Rubber Caps(4)
(Blister) kel
2 Joines(2) ?
B{:]ister}{ : & ATTA
ody Mount{l FRONT SHOCE
(18-2) ©e—
M3 x 10

Flat Head Screws(4)
M3 x 10 Screws(2)
Kylon Buts(Plastic)(2)

Plastie Collars

(Thicker one} (2)

B ASSEMBLY OF REAR GEAREOX (1)

M3 = 10
Self Tapping Scerws{2)

Idle Shafe(l)

©
©[
@3 5.84 Balls(2)(TR-3) (3
L_HOUNTING OF MOTOR

Ml x 3 Set Screw(l) B
M3 x 10 Scews(2)

EE} Thickness Gauge
(1) (TR=5)

4@ Bushings

(= 1
=E EE Upper Rods(30m=) (2}
(TR-3) [

(Jemmm

TR-5)

Bushings
(4oxBd) (2)

Ring (E-4) (1)
Ball Bearings
(5éx108) (2) (Bliscor)

g Lock Pin{l)(TR=7)
Counter Shafe(TR-5)(1)
[[| o

0 LY QF G
M2 % 4 Flar Head Scews(2)

@ Joints(2)
(Blistor)

Pilot Shafe(l) {TR—E}

ol 1)

=

—

Bushings
(56x10d) (2)

@B

L1 FIXING OF GEARBOX COVER

M3 x 10
Self Tapping Screws(5)

12 INSTALLATIO cK i
STAY
M3 x 10 (o

Self Tapping Screws(2)

M3 x 14 Scrws(2) (|
[ ——

M3 x 18 Screws(4)

M3 Nuts(4) @
1 EMBLY OF REAR SUS. A
M2 % &

Self Tapping Screws(2) (=
D) Arm Pins (45mm) (2) (TR=3)

|
Elﬁ:m Pins I

{ 30mm) (2)
{TR-3)

L L

_— - r————_.

(5dx10¢)

(TR-2} (&) c E]
b ;ﬂﬁ Screws(2) | ]

ylon Nuts(Plastic) (2)(;

(3 5.84 Ball Link
l {TR=-13)

@6 5.8¢ Balls(4)
(TR-3) @

15 SHOCE
M3 x 1& Scews(2)
Bylon Mues(Plastic)

T

(2}
Plastie Collars
(Thinner ome) (2}
Plastic Collars
(Thicker ome) (2)

A Balla(2
‘En-ﬁ“ alls{2)
H3 x 20 Screu{l}{:—

5.84 Ball
Linka}?]
{TE=13

i@- Center Collar

(LY {TR-T7)

20

@P 5.8¢ M3 Balls(2)

TR-
-ﬁfa :.j Pillow Ball (1)
{TR=7}

g}; Tie Rods(ZXTR=7)

— 1




SMALL PARTS NEEDED (2)

17 MOUNTING OF RADIO FLATE 24 IMSTALLATION OF SPEED 30 INSTALLATION OF RECEIVER
M3 x 8 (e CONTROL AND ANTENNA
Self Tapping Screws(4) M1 x 10 M M3 x 8 ﬁm

H3 x 8 Truss Screws(4) h Self Tapping Screws(2) Self Tapping Screw (1)
M3 x 10 Truss Self h M3 Washer{l} @

Tapping screws(3) |31 _INSTALLATION OF STABTLIZER

L8 INSTALLATION OF REAR 7 INSTALLATION OF PC BOARD M2 x & Screws(4) (TR-11) (ummm
PORTION M2.6 x 6 Bind Screw(l) fum M3 x 8 Screws(2) (TR-11) (jumm

M3 x 8 Truss Screws(2) h M3 x B M3 x 10 Self Tapping ﬂmu

M3 x 10 Truss Self h Self Tapping Screws(4) h Screws (TR-11)

Tapping Screws(4)} {TEELE}SE': Screws(4) B

M3 Nuts(2) @ 28 FIXING OF CONTROL HORN MZ Nuts (4) (TR-11)

Motched Washer (1) @ M3 Bur (1) M3 Futs {4)(TR-11) @

M3 Nuts(Gold Golor)(2) @) |@ 4.5 (331low Balls(4) Oy

&3 4.54 Pillow Ball(l) ) :ET:-R-
# Ball Links .—
(TR=-7) % (8) (TR-11) {

(@ Speed control 116)Stabilizer

Bold Metal (1) 3 Sead
L9 FABRICATION OF TIRE (TR-10) @m Btatea(A) (2}
M2 x 6 _ @ Speed Comtrol EF Stabilizaer
Self Tapping Serews(2) But (1) {TR-10) @ E Stnftuiﬂl (&)

11}
1'.1’..5.‘&:1' ustable
@ Spead Control _ ™ Balls (&) (TR-11;

E Rings (E=4)(2)

ﬁ Lock: Pins{YR-7)(2) ===m

0 MOUNTING OF TIRE Pivor (1) (TR=10)

M4 Bylon Huts(4) @ @ 6119}51'“1: t{A)
< {4 Contact Points - (1 “.:j

M4 Washers (&) C2)(TR=10)
¢ Contact Point &
fh} Drive Washera{d) f Holders(2)
(TR=7) {TR=-10) @Bruhta (BY (2}
@ Speed Control .,
22 MOUNTING OF SERVO SAVER Spring (1) {21 Link Rods(4)
n
M2 = 6 i

(==
Self Tapping Screws(?) 29 FIXING OF SPEED CONTROL
ROD AND RECISTOR COVER |35 MOUNTING OF BODY

M3 % 10 (oo

Self Tapping Serew(l) M} x 8 Tap Tighta(2) {- @Bﬂ-d}' Pins(3)

@2 4.5¢ Ball Link (1) @
(TR-9)

23 MOUNTING OF STEERING SERVO

4.54 Ball = =casa] | B0 Speed r:-:rcnl:ru-l =
@ Link(Ll} lh{!l__ Hﬂd{l}{TR—lﬂ}_J
@ Steering Rod(l)

4] [& a0 1] B 3 10 Lhl:] i
] t LE) 14 i
.--u|||||||||l.|:-||u||||||| IIIIII'III|.III|JIII|IIIII|I|III|'IIIII|II|||.|J|||.|||||| S el i1 Dy




SUPPLEMENTAL INSTRUCTION FOR TURBD ROCKY

FESFSSSRSSESSRSS oS

* This is supplemental instruction for some changes.

(1) For 5 Assembly of Qi1 Shock on Page 5.
For Exploded Yiew of 0i1 Shock on Page 22.
For Bagged Parts TR-1 on Page No. 30.
For Purchasing Parts for your kit on Page 3Z.

The kit includes two types of the 103 rubber caps for the
oil shock; 2 each of thinner ones and thicker ones.
Be carefull no to mistaken them.

Q For Rear Shock Thicker
Q[ For Front Shock Thinner

(2 ) For TR-12 Bagged Parts (2) on Page No. 31.
I1lustration of @ connector was changed as below:-

White

) 2

Red

(3) For 17 Mounting of Radio Plate on Page No. 11.
For TR-9 Vagged Parts (2) on Page No. 31.
IMustration of Post was changed as below:-

| BN

PRINTED IM JAPAMN
LR AT



